S

ELS

Since January 2020 Elsevier has created a COVID-19 resource centre with
free information in English and Mandarin on the novel coronavirus COVID-
19. The COVID-19 resource centre is hosted on Elsevier Connect, the

company's public news and information website.

Elsevier hereby grants permission to make all its COVID-19-related
research that is available on the COVID-19 resource centre - including this
research content - immediately available in PubMed Central and other
publicly funded repositories, such as the WHO COVID database with rights
for unrestricted research re-use and analyses in any form or by any means
with acknowledgement of the original source. These permissions are
granted for free by Elsevier for as long as the COVID-19 resource centre
[...]
material in wastewater deals with their presence in the water phase and
very little attention has been paid to their fate in the sludge line, with
the exception of the work carried out by Peccia et al. (2020) and
Kocamemi et al. (2020).

Another aspect of concern for water boards and utilities is the poten-
tial transmission of SARS-CoV-2 in WWTP and their effluents. Actually,
what is known so far about the transmission of SARS-CoV-2 is not par-
ticularly worrisome, given that WWTP operation is already intended
to avoid the transmission of potential pathogens present in wastewater,
although only a fraction of WWTP count with tertiary treatment en-
abling effective virus removal. Being sludge and the water effluents
the main outflows from a WWTP, it is important to ascertain whether
SARS-CoV-2 can be detected in these streams. However, whether the
absence or detection of SARS-CoV-2 genetic material can lead to any
conclusion on the infectivity of water or sludge remains to be
ascertained.

Hence, this manuscript pays special attention to the sludge in
WWTPs. The sludge treatment is very heterogeneous in WWTPs as
large plants often feature anaerobic digestion treatment, usually at
moderate temperatures (35-40 °C) and long residence times
(10-20 days), which would help to inactivate the possible viral load.
Furthermore, thermal hydrolysis or similar thermal treatment of sludge
is increasingly common in large WWTPs and provides effective inactiva-
tion of viral inputs. In contrast, in smaller plants sludge can receive a
mere heat drying treatment before being shipped to an authorized man-
ager, or even just centrifugation to reduce its water content.

The goal of this manuscript is two-fold: first, to shed some light on
the fate of SARS-CoV-2 in WWTPs by examining the detection of its

Science of the Total Environment 772 (2021) 145268

genetic material along the water and sludge lines, a topic which needs
to be further investigated (Foladori et al., 2020) and second to check
whether the hydrophobic nature of SARS-CoV-2 make the sludge line,
and particularly the thickened sludge, as a suitable spot for monitoring
its incidence in the WWTP catchment area.

2. Materials and methods
2.1. Wastewater and sludge samples

Wastewater and sludge samples were taken from Ourense WWTP in
north-western Spain (characteristics and sampling points in Table 1).
The 250 mL samples were taken twice a week from April 6 to April 21,
2020, kept at 4 °C before being sent in less than 24 h to the Universidade
de Santiago de Compostela (USC) facilities to be concentrated.

For the water line, 24-h composite samples were taken and
characterised following standard methods (APHA, 2017) in terms of
pH, conductivity, total and volatile suspended solids (Standard Methods
2540-D), chemical oxygen demand (spectrophotometry, Standard
Methods 5220-D), ammonium (spectrophotometry, Standard Methods
4500-F), nitrate (kit equivalent to DIN 38405-9 (DIN, 2011)), total nitro-
gen (kit equivalent to ISO 11905-, (International Organization for
Standardization, 1997)) and total phosphorus (spectrophotometry,
Standard Methods 4500-P). For the sludge lines, point samples were
taken the pH and total and volatile suspended solids were measured.

2.2. Sample processing

Water samples were concentrated by ultrafiltration. To do so,
100 mL were first gently centrifuged to remove large particles at
4600 xg during 30 min to avoid blocking the filtration membrane. Su-
pernatants were concentrated by filtration using Amicon 15 mL 10 K
centrifugal devices to a 1 mL sample. Then, 10 mL of phosphate buffer
saline pH 7.4 (PBS, with composition 137 mM NacCl, 2.7 mM Kl,
10 mM Na,HPO4 and 1.8 mM KH,PO,4) were added and the sample
was concentrated again to 1 mL.

Samples taken from the sludge lines were concentrated by precipita-
tion with polyethylene glycol (PEG) according to Hjelmsg et al. (2017).
Then, 1:8 (v/v) of Glycine buffer (0.05 M glycine, 3% beef extract) was
added to 50 mL of sludge, incubated for 2 h at 4 °C to detach viruses
bound to organic material. Samples were then centrifuged at 8000 xg
during 30 min and filtered through a 0.45 um polyethersulfone (PES)
membrane to remove eukaryotic and prokaryotic cells. Then, viruses
were precipitated by adding 1:5 (v/v) of PEG 8000 (80 g/L) and NaCl
(17.5 g/L) during an overnight shaking (150 rpm) at 4 °C and a centrifu-
gation at 13,000 xg during 90 min. Samples were then resuspended in
PBS buffer pH 7.4 and stored at —80 °C for further analysis.

Concentration control was performed with bacteriophage MS2, by
inoculating each sample with 250 L the virus (5.5 x 10° plaque forming
units/mL) before starting the concentration process.

2.3. RNA extraction and RT-qPCR detection

RNA extraction and RT-qPCR was carried out at the department of
Microbiology of Complexo Hospitalario Universitario de Vigo. Nucleic
acid extraction from both water and sludge concentrated samples was
performed using MicrolabStarlet IVD using the STARMag 96 x 4 Univer-
sal Cartridge Kit (Seegene, Seoul, South Korea) according to manufac-
turer specifications.

Viral RNA was detected and quantified by a one-step multiplex RT-
gPCR Allplex system™ 2019-nCoV (Seegene, Seoul, South Korea). The
assay is designed to detect RNA-dependent polymerase (RARP) gene
and nucleocapsid (N) gene, both specific to SARS-CoV-2, and a region
conserved in the E gene of the structural protein envelope for the detec-
tion of pan-Sarbecoviruses including SARS-CoV-2. The test uses internal
RNA control for sample preparation and control of the PCR amplification



S. Balboa, M. Mauricio-Iglesias, S. Rodriguez et al.

Primary treatment

40500

T >l _Reactor1 = —»

Primary
settler

@ 8h HRT

»| buffer

Science of the Total Environment 772 (2021) 145268

Biological treatment

- — ->| 39500

<@~ »

Settler 1

>l
L = o Reacor2 J- -
> -~ 6
05

550

Legend

\ 4

w— e we = \Nater line

m— S|ludge line

505

Thick. ! Thermal Digest.
A C) Hydrolysis A <:> >
24h HRT 15-20d HRT
Thick. Thermal _| Digest.
B . Hydrolysis " B
91

Fig. 1. Simplified description of Ourense WWTP layout and sampling points (circled numbers corresponding to Table 2 labels) in the water and sludge line. Measured flowrates (in m*/d)
during a representative dry weather period (here taken as 21st April) are shown next to the corresponding streams and nominal residence times are next to the corresponding unit.

process. For the RT-PCR, the CFX96 system was used ™ (Bio-Rad
Laboratories, Hercules, CA, USA). The analysis of the results was
performed using the specific Seegene viewer software 2019-nCoV.
Following the kit manufacturer instruction, amplification and extraction
efficiency is evaluated by the internal RNA control Ct, which should be
in the 25-30 range (indicating inhibition otherwise).

In parallel, a SARS-CoV-2 EDX standard (Bio-Rad, Hercules, CA) con-
taining synthetic RNA transcripts of five SARS-CoV-2 genetic targets
(genes E, N, ORF1ab, RdRp and S) of known concentration was used to
establish a linear regression curve and obtain the concentration in
copies/mL.

2.4. RNA quantification

RNA was quantified by an external standard curve built as follows.
The Allplex™2019-nCoV (STARIet) assay was run in triplicate using
2 x 10* DNA copies/mL and 2-serial dilutions of SARS-CoV-2 standard
at starting concentrations of 2 x 10° DNA copies/mL to 31.25 DNA
copies/mL. Additional dilutions were tested yielding 40, 20 and 2 DNA
copies/mL. The sensitivity of the assay was considered as the lowest
concentration of SARS-CoV-2 giving a positive result for any target.
The EDX SARS-CoV-2 Standard (Exact Diagnostics, TX, USA) containing
200,000 copies/mL of synthetic RNA transcripts from five gene targets

Table 1
Wastewater treatment plant characteristics and sampling points for wastewater and
sludge.

Ourense WWTP characteristics

Nominal size 350,000 population equivalent

Pretreatment Grit and sand separator, oil and grease removal
Wastewater Primary settler
treatment Biological SBR for COD and N removal

Chemical removal of P

Microfiltration of secondary effluent

Gravity thickening and centrifuge, thermal hydrolysis,
anaerobic digestion

Wastewater after grit removal; outflow primary settler;

Sludge treatment

Sampling points

water line outflow secondary treatment
Sampling points Primary sludge, secondary, thickened mixed sludge, digested
sludge line sludge

(E, N, ORF1ab, RdRP and S Genes of SARS-CoV-2) was used. The limit
of detection resulted in 4 genome copies/reaction for Allplex™2019-
nCoV assay after nucleic acid extraction with STARIet system (Hamilton
(US). The gene target N was preferably used for quantification and the
gene target RARP to confirm detection and specificity. To continuously
assure the correct performance of the quantification, in each PCR plate
several controls are included, namely, a positive control (that coincides
with one of the values of the standard), a negative control (non-tem-
plate control) and endogenous controls provided by the RNA
extraction kit.

The triplicate external standard curve for target N led to the follow-
ing equation: In(copies/mL) = —0.7121 (0.044) Ct + 31.913 (1.54)
where bracketed values are the standard errors of the slope and inter-
cept. Confidence intervals of single sample quantifications were esti-
mated by error propagation from the calibration curve error. From the
calibration curve, we estimated a limit of quantification of 25 copies/mL
in the concentrated sample which corresponds to 1.0 copy/mL in
preconcentrated raw wastewater.

3. Results
3.1. Wastewater physicochemical characterisation

The characterisation of the sample in terms of chemical oxygen de-
mand (COD), suspended solids and, for water samples, total nitrogen
is shown in Table 2. It can be seen how the influent has a very variable
composition, which is most probably caused by precipitation events.

Indeed, the influence of rain on sewerage streams is a hurdle to the
use of the WWTP influent as an epidemiological indicator if influent di-
lution prevents the virus particles concentration from being compared
on a day-to-day basis. However, the sludge streams tend to have a
more steady content of biosolids as it is related to the mass flow of solids
and COD entering the WWTP, which mostly depends on the population
served by the WWTP. Properly operated settlers would lead to sludge
streams with steady solid contents despite incoming rain in sewerage.
Among the different sludge streams in a WWTP, solid concentration in
thickeners seems to be much more stable than the characteristics of
the primary influent thanks to characteristics of the thickening stage
and to the comparably larger retention time.


Image of Fig. 1

S. Balboa, M. Mauricio-Iglesias, S. Rodriguez et al.

Table 2

Science of the Total Environment 772 (2021) 145268

Physicochemical characterisation of samples (full characterisation in Supplementary materials). Number in brackets after sampling spot corresponds to Fig. 1. NT = total nitrogen,

TSS = total suspended solids, VSS = volatile suspended solids. NA = Non-available sample.

Sampling spot 6-Apr 7-Apr 14-Apr 16-Apr 21-Apr
Influent flowrate m>/d 72,778 41,235 54,349 54,398 41,876
Influent (1) COD (mgCOD/L) 1211 164 613 535 387
TSS (mg/L) 990 100 280 350 230
TN (mgN/L) 56 21 52 38 37
Outflow primary (3) COD (mgCOD/L) 101 53 212 160 59
TSS (mg/L) 51 75 128 107 33
TN (mgN/L) 35 26 41 38 30
Treated effluent(4) COD (mgCOD/L) 17 13 23 19 13
TSS (mg/L) 25 6.0 8.6 3.0 14
TN (mgN/L 8.5 8.0 9.8 11 6.7
Primary sludge (2) TSS (g/L) 5.54 1.50 114 145 9.33
VSS (g/L) 2.93 1.10 8.89 10.2 6.22
Biological sludge A (5) TSS (g/L) 6.15 6.87 9.00 543 7.63
VSS (g/L) 429 5.12 7.00 4.05 5.60
Biological sludge B (6) TSS (g/L) 6.34 5.64 6.68 5.67 6.31
VSS (g/L) 4.29 452 433 412 459
Thickened sludge A (7) TSS (g/L) 282 27.3 26.1 20.8 NA
VSS (g/L) 20.8 20.1 20.2 15.1 NA
Thickened sludge B (8) TSS (g/L) 28.7 16.9 25.1 19.2 17.5
VSS (g/L) 20.6 19.8 19.1 13.8 10.5
Digested sludge A (9) TSS (g/L) 438 414 414 440 437
VSS (g/L) 238 21.7 222 23.6 23.6
Digested sludge B (10) TSS (g/L) 40.8 38.7 379 38.5 41.2
VSS (g/L) 23.0 211 20.2 215 225

3.2. Presence of SARS-CoV-2 genetic material in water and sludge

A total of 15 samples of water and 35 samples of sludge collected
from April 6 to April 21 (2020) were tested for the presence of
SARS-CoV-2 RNA. All samples were positive for our internal control,
bacteriophage MS2, although with variable efficiency (36.0 4+ 15.4%
for wastewater and 32.1 4+ 15.8% for sludge). Such a variation has
been described before (Petterson et al., 2015; Silva-Sales et al., 2020),
and it is probably caused by the physicochemical complexity and vari-
ability of sewage samples during the different sampling days.

The interpretation of results in Table A1 (Supplementary material)
was based on considering a positive sample when the cycle threshold
took place below cycle 40, for either RNA-dependent polymerase
(RdRP) and nucleocapsid (N) SARS-CoV-2 specific genes. The analysis
was repeated to confirm the quantification in these cases. This strategy
is coincident with the results reported by Hur et al. (2020) who found,
in average, higher Ct values for N gene than for RdRp. The kit used in
this work was also evaluated by Sung et al. (2020) who suggest that the
possible detection of only one of the RARP or N genes is caused either
by the matrix of the sample or a consequence of the lower limit of detec-
tion inherent to multiplex analyses. In samples where only gene E (char-
acteristic of pan-Sarbecoviruses) was detected, the analysis was repeated
for confirmation, usually leading to a confirmed negative result.

For most entries in Table A1 (Supplementary material), both specific
genes were detected, suggesting that non-specific amplification is un-
likely although full confirmation would require sequencing of the am-
plified fragments.

3.3. Quantification of SARS-CoV-2 particles in water and sludge line WWTP

Following the presence of SARS-CoV-2 genetic material along the
WWTP allows inferring its fate in the different processes. For that pur-
pose, samples were quantified using commercial standards, as ex-
plained in Section 2, leading to the results shown in Table 3.

4. Discussion

The level of SARS-CoV-2 RNA detected in the influent was low in gen-
eral, at most up to 9 copies/mL (cp/mL) rising to more than 20 cp/mL in

some sludge samples. The titers in raw wastewater are in the low range
compared to other results currently reported. For instance, titers were
reported from 2 to 20 cp/mL in Istanbul (Turkey) area WWTPs
(Kocamemi et al., 2020a), 5-20 cp/mL in a WWTP in Massachussets
(Wu et al., 2020) increasing to 100-1000 cp/mL in Murcia region,
Spain (Randazzo et al., 2020b) and 50-3000 cp/mL in Paris, France
(Wurtzer et al,, 2020). Foladori et al. (2020), in probably the first review
of the work rapidly being reported on SARS-CoV-2 content in wastewa-
ter, point out to very different levels of loadings in WWTP, with a range
of 20 copies/L to 3 - 10° copies/L. According to these authors, many factors
are identified as responsible for this large range, including the occurrence
of rainwater in combined sewers, the high variability of the viral load in
faeces (up to 4 orders of magnitude) and methodological differences in
sampling, concentration and quantification. Such a large variability in
the detected virus loadings suggests that a widely standardised method-
ology would be required to obtain more comparable figures. Still, it is
likely that SARS-CoV-2 surveillance should be based on time-
comparison of measurements from the same location and that compari-
sons between different sites will be inaccurate.

4.1. Fate of SARS-CoV-2 particles in the WWTP

SARS-CoV-2 RNA was systematically detected in the influent to the
primary settler (up to 9 cp/mL) but not in the secondary treatment ef-
fluent. Regarding SARS-CoV-2 transmission, the effluent is probably
safe for reuse and discharge to water bodies, as other studies have also